KHVB
KGBB
KW60
KW270
KW270AT

4.5 - 8.5 cfm depending upon HP of motor. (minimum HP %)
Stainless steel valves

Two cylinder-single stage-Bore 2-1/2”, Stroke 2” 530-1150 RPM’s
Galvanized head cavity and valve plate surfaces to prevent corrosion
10 3/8" flywheel

Every pump is tested up to 270 psi (300 psi Max Pressure)

Includes oil and air filter assembly

10.5/8” Ht. x 9 7/8” front to back

5 7/8” Wide (bolt hole center to bolt hole center) footprint

5 %, Front to back (bolt hole center to bolt hole center) footprint

Rotation- Facing the pulley side of pump, direction of rotation should
be counter-clockwise for efficient cooling action.

Approximate Weight 48 Ibs.
Shipping carton 20" W x24” L x 19” H




with Dol boter “A". ba reglaced win
Irllllrﬂll'lhll:'

-ES; |




Item+

(5154] Filter
Azzermbly

(554E) Air Filker
elemeant

(K119 Breather
Valve Assy,

(K11E)1Cil Seal

(K123) Ring Set
for 2 pistons

[K14)
Crankcase bolt

[K145] Intake
value

[K145T) Intake
valve [stainless
steal]

[K14&] Exhaust
value

[(K146T) Intake
valve (stainless
steel)

(K15) O-ring, oil
fill

[K2)] Bearing
Plate

(K2Z0A)
Crankshatt

[K.234A) Flywheel
9 zpoke

(K251 Rallpin
[(K30) K Purnp
Culinders

[K21] Cylinder
Gasket

[K.32] Piston

(K325] wWrist Pin
(K264) Pin
Retainer

(K21 Bearing,
Crankzshaft
[KUS21 O-ring
[L140] Walve
Plate Assby,

(L21K]
Connecting Rod

[L3) Gazket,
bearing plate

[L4) Sazket,
bearing plate

[L41] Valve
Plate Gasket

[L50] K. Head

[L51) Head
Gasket

[LS4E] Older
hollow style air
filtar elermeant

(LSS Wingnut

[LU120) Head
Aszshy,

(LUZ20] Head

Bearing, Rod
Connecting

CCR, K Pump

CokC, K
Purnp
Gasket Set

k. Dwerhaul Kit

E Purmp

k. Walve kit
wigashkets

KGEE Purnp

EHYE Purnp

kL Hi
Performance Kit

by Quincy

kU Owerbaul Kit

Bl Purmip

(Al
Feplacerment by
F.ol-Air

kU valve kit
wigaskets

vy 270 Walue kit
wigashkets

kw27 0AT
Purnp

EM'ed Purnp

Descripbon

Canizster Air Filker Azzermbly - 172" MPT = HE 4,19 in. =
Wod,12 0in,

Canister Air Filter Element, Elerment only for air filter
aszsearmbly,

Breather Valve Azzy, [(crankcasze), Includes items K16,
E17 2 R1E,

2il leaking around the shaft? Rermove flywheel and
replace thiz zeal.

Stagger rings and hone cylinders,
Crankcaze bolt (il filll, K zeries

Standard valve, [ 2 needed for intake side)

If vour purmnp has a W after the lettar (KW, EQW, CCW
etc Ivour purmp has stainleszs steel valves for corrasive
enviranmments,

Standard valve, [ 2 needed for exhaust side)

If vour purnp hasz a W after the letter (KW, EQW, COW
etc, Jyour purmp has stainleszs steel valves for corrosive

endironments,

O-ring for oil fill balt

Bearing Plate (end cap) for K zeriez purnps,

If vours is bent or cracked, replace it with thiz one. Save

the rollpin,

For flywheel, Replace when rebuilding purnp. Included in

the KU Rebuild Kit.

Culinders for K series,

Culinder gazket,

Pizton and burmipers (no rings)

Wrizt Pin [Piston Pin) for conrod,
Wrizt Pin Retainer (Burmper].
Bearing for crankshaft, Order ane for each side,

Feplaceable a-ring for KU151 unloaders,

Includes valve plate, valves preinstalled az well as

gaskets,

Replace this if worn or damaged, Torque to 120 in b=,

[Improved w shell inserts!)

Bearing Plate Gaszket (L3 & L4 required).
Bearing Plate Gaszket (L2 & L4 required].

Valve plate gazket,
Head for K purnp (without unloaders],

Head Gasket,

2-3/4" 0D x 1-174" ID x 2-578" HL for A Series units,
For filter assemblies with cover and wing nut, [LS4E].
Elernent anly for air filker azzermbly,

Wingnut for ald style air filter,

Head for pump (includes unloaders].

Head for KU and GU purnps v head unloaders, Order
gasketz and unloaders if neaded.

Bearing, Rod Connedcing

Feplacerment purmp is the K purmnp. For climate control
systernsz, Includes flywheel & air filter,

Feplacerment purnp iz the KC purmp., Same az K except
haz 2 13/3/8" belt flywheel (zame az GC pump] Incudes
air filker azsby, (can run on 1 belt)

Includes all necezzary paper style gaszkets for rebuild.
[(Incl, L3, L4,Kk31,L41,L51)

Includes gaszkets, valve, rings, sealz, roll pin & air filter,
Evervthing vou need to reubild vour purmp. [(For
start/stop purmnps wo head unloaders) (does not include
K11E ar K32

Mew purnp w' fluwheel & air filter azzemblies, Same as
kI, except does not have head unloaders, Uszually for
electric stops/start applications,

Valve Kit-If vour unit is using «ail, or is not pedarming
like it once did, then you may poszszibly need to replace
the valves, Includes intake and exhaust valves and
neceszary gaskets, Torque to 225 in/lbs.

Breaker purmmp hasz Stainleszz Steel Valves, Galvanized
Gazketz for corrozive type environments,

Brand new KHWE pump from the fackory,

Want to convert to another type of purmp? Try this
Quincy, Click here

F.ebuild Kit Incl, Rings, gaskets, valves, unloaders and

new style caniszter air filter elements, COrder LS4E also if
vou have hollow, wing nut style filkers, [doesz not include
K11E or K3)

Uzually for constant spinning applications, The KU purmp
has head unloaders but can be used for both startstop
and constant run applications.

Want to replace vour KU purmp with a Ral-Air? They have
deszigned a bolt on unit for vour Ernglo, Same bolt
pattern asz DeWalt, Ernglo & Jenny, Click here for picture
of completed conversion, Includes bracket for attaching
vour existing belt quard, 11 ofm (1400RFPM) @100psi
Max pressure 145pszi, Comes w 10,25" flywheel,

Valve Kit-If vour unit is using «ail, or is not pedarming
like it once did, then you may possibly need to replace
the valves, Includes intake and exhaust valves,
unloaders and neceszzary gaskets, Torque to 225 inflbs,

Valve Kit-for KW 270 or KHVE breaker purmps, Includes
stainleszz steel valves and gaszkets, Torque to 225

in/lbs.

Breaker purnp hasz Stainleszz Steel Valves, Galvanized
Gazsketz for corrozive type environrments,

Breaker purmmp hasz Stainlesz Steel Valves, Galvanized
Gazsketz for corrozive type environrments,

Part Number

AFC32
AFCEZ
B5l10-1027
150-1036
510-1020
k14

£10-10321

510-1100

610-1032

510-1101

k1S

220-1001
220-1010
220-1093
120-1163
S3e0-1150

104-100&

150-1150

150-1003
104-1103
150-1000
kg2

Lid0asshy

510-1411

104-1000-01

104-1000-02

i104-1007

310-1004

104-100%

20-097

120-1104

210-100%8

220-1016

150-1011

421-1101

421-1103

610-1026

el10-1122

421-1101

Fafalvekit

KGRE

E.HWE

610-1123

4z21-1102

PMP1ZEKEMGC

kU alwe kit

270 alual,

ko 27 0AT

R 27 0AT




Copyright 2007

PRIOR TO NOV. 1 2005
(OLD STYLE
UNLOADERHEAD)  _ <TART-STOP

MODEL K & KU
Two Cylinder Single Stage
2-1/2" Bore X 2" Stroke

VAN Y :

]

i —
=

™
.
\i

8

o
Y

g

:
:
&)

o

S

=

il

4

)
%

D>

C

QU

[/

\

.

AS OF NOV. 1, 2005
(NEW STYLE)

| KU UNLOADER
ASSY. HEAD

3
o

10

JENNY PRODUCTS, INC.
850 N. Pleasant Ave.
Somerset, Pennsylvania 15501



gill
Note
KHVB, KGBB, KW270, KW270AT all have stainless steel valves.


gill
Note
KHVB, KGBB, KW270, KW270AT all have 13.5" flywheels



Parts List for Model K & KU Pump Assembly

NOTE: The quantity number indicates the total number of pieces required for a complete unit repair.
When ordering parts give compressor model, serial number and part number. Order assemblies when possible.

REF. NO. PART NO. DESCRIPTION QTY.
1 120-1163 PIN,ROLLED,COILED,STL,BLK,1/40DX1L,K25 1
2 220-1093 FLYWHEEL,K PUMP,CI,10-3/8,1 GROOVE,K23A 1
2A 220-1090 FLYWHEEL,GT PUMP,CI,13-1/4,2 GROOVE,G23 (KC Pump) 1
3 150-1036 SEAL,OIL,LIP,SINGLE,0.875 DIA,K11E 1
4 220-1009 CRANKCASE,K PUMP,CI,W/SIGHT GLASS,K1 1
5 160-1076 GAUGE,SIGHT,LEVEL,OIL,3/8"NPT,LO-M49 1
6 122-1083 CAP,HEX,MI,1/4"NPT 1
7 122-1032 NIPPLE,STEEL,SCH 40,1/4" X 3" L 1
8 220-1010 CRANKSHAFT,K PUMP,CI,MACHINED,K20A 1
9 150-1000 BEARING,BALL,K9 2
10 220-1001 CAP,BEARING,K PUMP,CI,MACHINED,K2 1
11 120-1004 SCREW,CAP,HEXHD,GR5,ST,BLK,1/4-20X3/4 (10FT-LB) 4
12 104-1000-01 GASKET,CAP,BEARING,F&K&G PUMP,1/32THK,L3 1
13 104-1000-02 GASKET,CAP,BEARING,F&K&G PUMP,1/64THK,L4 1
14 150-1011 BEARING,ROD,CONNECTING,PUMP,F ,K,G 4
15 310-1001-02 ROD,CONNECTING,WO/BRNG INSERT,L21L&L21K 2
16 610-1029 PLUG,CRANKCASE,FILL,OIL,W/O-RING,K14 1
17 104-1016 RING,0,BUNA-N,5/8"IDX13/16"ODX3/32"THK 1
18 120-1068 WASHER,LOCK,SPLIT,ST,BLK,HIGH CLLR,1/4" 4
19 120-1010 SCREW,CAP,HEXHD,GR5,ST,BLK,1/4-20X1-1/4 10 FT-LB 4
20 104-1103 BUMPER,WRIST PIN,PLASTIC,K36A 4
21 150-1005 PIN,PISTON,STEEL,HARDENED,K35 2

22 220-1005 PISTON,PUMP,ALUMINUM,MACHINED,K32 2



Parts List for Model K & KU Pump Assembly

NOTE: The quantity number indicates the total number of pieces required for a complete unit repair.
When ordering parts give compressor model, serial number and part number. Order assemblies when possible.

REF. NO. PART NO. DESCRIPTION QTY.
23 610-1065 KIT,RING,OIL,W/EXPANDER,ASSY,K34 2
24 150-1003 RING,COMPRESSION,PISTON,STEEL,EBA 22,K33 4
25 220-1016 HEAD,UNLOADING,G PUMP,CI,6HOLES,LUS80 1
26 150-1020 SPRING,VALVE,UNLOADER,INTAKE, KU83 2
27 104-1020 RING,O,SILICON,7/16"IDX5/8"ODX3/32"THK 2
28 150-1028 PISTON,UNLOADER,VALVE,BRASS,KU81 2
29 104-1015 RING,0,BUNA-N,1/2"IDX11/16"ODX3/32"THK 2
30 122-1051 PLUG,HEX ,BRASS,11/16-16 UN-2B X .550 2
31 150-1042 WASHER,BRASS,1/32X 0.6050DX1/4 1D,KU84 2
32 120-1028 SCREW,CAP,HEXHD,GR5,ST,BLK,5/16-18X2-1/4 (22 FT-LB) 4
33 120-1252 BOLT,STUD,HEX,ST,5/16-18X2-1/4X5/8,K52-1 (22 FT-LB) 2
34 310-1004 HEAD,START/STOP,G PUMP,REPLACEMNT,L50 1
35 150-1104 ELEMENT,FILTER,AIR,COMPRESSOR,JENNY,G54E 1
36 104-1008 GASKET,HEAD,K&G&W PUMP,1/32THK,L51 1
37 150-1041 RETAINER,VALVE,STEEL,PAS,0.062"THK,K43 4
38 109-1010 VALVE,BUMPER,STEEL,K44 4
39 150-1018 SPRING,CONE,SS,VALVE,DISCHARGE,K46 2
40 109-1011 VALVE,DISC,STAINLESS STEEL,K47 4
41 220-1013 PLATE,VALVE,L PUMP,CI,MACHINED,L40 1
42 150-1017 SPRING,CONE,SS,VALVE,INTAKE,K45 2
43 104-1007 GASKET,PLATE,VALVE K&G&W PUMP,1/32TK,L41 1
44 360-1150 CYLINDER,K PUMP,CI,PAINTED,BLUE,K30 1

45 120-1017 SCREW,CAP,HEXHD,GR5,ST,BLK,5/16-18X3/4 (15FT-LB) 6



NOTE: The quantity number indicates the total number of pieces required for a complete unit repair.

Parts List for Model K & KU Pump Assembly

When ordering parts give compressor model, serial number and part number. Order assemblies when possible.

REF. NO.
46

47
48
49
50

51

52

53

54

55

56

57

58

59

60

61

NOT SHOWN

NOT SHOWN

PART NO.

DESCRIPTION

104-1006
132776

104-1264
104-1265
104-1266

120-1167

610-1410

610-1411
610-1028

610-1020

610-1031%J

610-1045
610-1042

320-1121
610-1032 @

610-1026
610-1123

610-1304

GASKET,CYLINDER,K&G&W PUMP,1/32THK,K31
SCREW,MACH,RND HD,SLTD,ST,PL,#8-32X1"
RETAINER,BREATHER,CRANKCASE,PLASTIC,BLUE
FILTER,AIR,BREATHER,CRANKCASE,INSERT
SEAL,BREATHER,CRANKCASE,FILTERED,RUBBER
RETAINER,INTERNAL,ST,0.035X 0.665,KU85

Assemblies

BREATHER,CRANKCASE,W/HOUSING&FILTER&SEAL
Includes 47, 48, 49, 50

ROD,CONNECTING,W/BEARNG INSERT,L21L&L21K
INCLUDES 14(2), 15, 18(2), 19(2)

PISTON,W/RINGS&PIN,ASSY,K132
INCLUDES 20 (2), 21, 22, 23, 24 (2)

KIT,PUMP,RING,PISTON,F&K&G&W PUMP,K133
INCLUDES 23 (2), 24 (4)

VALVE,SUCTION,ASSY K145
INCLUDES 37, 38, 40, 42

PLATE,VALVE,W/VALVES,ASSY,L140
INCLUDES 36, 41, 43, 56(2), 60(2)

VALVE,UNLOADER,HEAD,PUMP,ASSY,KU181
INCLUDES 26, 27, 28, 31, 51

FILTER,W/DECALS,ASSY,G154S

VALVE,DISCHARGE,ASSY K146
INCLUDES 37, 38, 39, 40

KIT,GASKET,K PUMP,ASSY,K100A
INCLUDES 12,13,36,43,46

KIT,BASIC,REPAIR,KU PUMP,K101 W/G54E
INCLUDES 35, 52, 55, 56(2), 60(2), 61

KIT,BASIC,REPAIR,KU PUMP,W/G54E ,KU101G

QTY.


gill
Note
KHVB, KGBB, KW270, KW270AT has 610-1100 Valve Assby.


gill
Note
KHVB, KGBB, KW270, KW270AT has 610-1101 Valve Assby.


Parts List for Model K & KU Pump Assembly

NOTE: The quantity number indicates the total number of pieces required for a complete unit repair.
When ordering parts give compressor model, serial number and part number. Order assemblies when possible.

REF. NO. PART NO. DESCRIPTION QTY.
INCLUDES 35, 52, 55(2), 56(2), 58(2), 60(2), 61 W/G54E

NOT SHOWN 105-1209 OIL,PUMP,SYNTHETIC,BLUE,1 QUART,ESQ 1

NOT SHOWN  610-1226 KIT,FILTER,ASSY,G154,PKG OF 4,G154P 1

NOT SHOWN 610-1186 KIT,ELEMENT,FILTER,L54E,PKG OF 4,L54EP 1

NOT SHOWN 150-1010 ELEMENT,FILTER,AIR,COMPRESSOR,JENNY,L54E 1





